
National Institute of Urban Affairs

PART A: PRESENTATION SLIDES

Ministry of Housing and Urban Affairs
Government of India

FAECAL SLUDGE 
TREATMENT SYSTEMS

DESIGN MODULE





Collaborative Effort Under Training Module Review Committee (TMRC)

Ministry of Housing and Urban Affairs
Government of India

PART A: PRESENTATION SLIDES

FAECAL SLUDGE 
TREATMENT SYSTEMS
DESIGN MODULE

National Institute of Urban Affairs

TITLE 
Faecal Sludge Treatment Systems: Design Module (Part A: Presentation Slides)

PUBLISHER 
National Institute of Urban Affairs, New Delhi

RESEARCH PROJECT
Sanitation Capacity building Platform (SCBP)

GRAPHIC DESIGN 
Deep Pahwa, Devender Singh Rawat, Bhavnesh Bhanot, Preeti Shukla
[...]
• 70- 95% BOD; 80% -
90% TSS; Low 
pathogen reduction.

• HRT: 1 to 3 days S
ou

rc
e:

 T
IL

LE
Y

 e
t a

l. 
(2

01
4)

ABR is an improved version of the septic tank with multiple chambers having baffle pipes. Vertical 
baffles in the tank force the pre-settled wastewater to flow under and over the baffles guaranteeing 
contact between wastewater and resident sludge and allowing an enhanced anaerobic digestion 
of suspended and dissolved solids; at least 1 sedimentation chamber and 2–5 up-flow chambers.

222 Faecal Sludge Treatment Systems: Design Module Part A: Presentation Slides 223



Anaerobic Filter (AF)

• Attached growth filter 
to remove dissolved 
and non settleable 
solids.

• BOD: 50 to 90%; TSS: 
50 to 80 %; Total 
Coliforms: 1 to 2 log 
units
HRT: about 1 day

Monday, 16 September 2019 Liquid Effluent Treatment System 16

S
ou

rc
e:

 T
IL

LE
Y

 e
t a

l. 
(2

01
4)

AF also consists of multiple chambers where the baffle walls or pipes force the water to the bottom 
of the chamber and the water flows upwards while passing through the filter. AF is based on the 
attached growth microorganisms. Dissolved and non-settleable solids are removed by anaerobic 
digestion through close contact with bacteria attached to the filter media.

UASB reactor

• Complete anaerobic 
digestion. Recovery of 
biogas. Needs continuous 
and stable water flow and 
energy.

• 60 to 90% BOD; 60 to 80% 
COD and 60 to 85% TSS; 
low pathogen reduction 
minimal removal of nutrient.

• HRT: min 2 hrs, generally 4 
to 20 hrs S

ou
rc

e:
 T

IL
LE

Y
 e

t a
l. 

(2
00

8)

Industrial wastewater or blackwater flows into the bottom of an anaerobic upflow tank. 
Accumulated sludge forms granules. Micro-organisms living in the granules degrade organic 
pollutants by anaerobic digestion. The sludge blanket is kept in suspension by the flow regime 
and formed gas bubbles. A separator at the top of the reactor allows to recover biogas for energy 
production, nutrient effluent for agriculture and to retain the sludge in the reactor. Sludge 
accumulation is low (emptying is only required every few years) and the sludge is stabilised and 
can be used as soil fertiliser.

Constructed wetlands (horizontal flow)

• Microbiological 
attachment, growths and 
transfer of oxygen.

• Filtration, degradation 
(aerobic, anaerobic, 
anoxic)

• BOD = 80 to 90 %; TSS
= 80 to 95 %; TN = 15 to 
40 %; TP = 30 to 45 %; 
FC ≤ 2 to 3 log

Monday, 16 September 2019 Liquid Effluent Treatment System 18

S
ou

rc
e:

 T
IL

LE
Y

 e
t a

l. 
(2

01
4)

Pre-treated grey or blackwater flows continuously and horizontally through a planted filter bed. 
Plants provide appropriate environments for microbiological attachment, growth and transfer 
of oxygen to the root zone. Organic matter and suspended solids are removed by filtration and 
microbiological degradation in aerobic, anoxic and anaerobic conditions. Constructed wetlands 
can be classified based on the flow of wastewater in the bed. The picture here shows the 
arrangement for the horizontal flow constructed wetland. In horizontal flow type wetland, the 
wastewater enters into the wetland from one side and exits from the other. Hence it can be 
regarded as a continuous type reactor.

Constructed wetlands (vertical flow)

• Unsaturated filter 
substrate where 
physical, biological 
processes.

• BOD = 75 to 90%; TSS
= 65 to 85%; TN < 
60%; TP < 35%; FC ≤ 
2 to 3 log

S
ou

rc
e:

 T
IL

LE
Y

 e
t a

l. 
(2

01
4)

The slide here shows a vertical flow wetland. In a vertical flow wetland, the wastewater enters 
from the top surface of the wetland. The water percolates down and exits the system through 
drain pipe which also vacuums dry air from the top simultaneously. This is a batch process and 
there are alternate wetting and drying cycles involved.

224 Faecal Sludge Treatment Systems: Design Module Part A: Presentation Slides 225



Activated Sludge Process (ASP)

• Suspended flocs of active 
bacteria is mixed with the 
wastewater.

• 80 to almost 90% BOD
and TSS removal. High 
nitrogen removal. P
accumulated in biomass
and sludge. Low pathogen
removal. 

• HRT of some hours up to 
several days S

ou
rc

e:
 T

IL
LE

Y
 e

t a
l. 

(2
01

4)

An activated sludge process wastewater containing organic matter is aerated in an aeration basin 
in which micro-organisms metabolize the suspended and soluble organic matter. Part of organic 
matter is synthesized into new cells and part is oxidized to CO2 and water to derive energy. In 
activated sludge systems the new cells formed in the reaction are removed from the liquid stream 
in the form of a flocculent sludge in settling tanks. A part of this settled biomass, described as 
activated sludge is returned to the aeration tank and the remaining forms waste or excess sludge.

Sequential Batch Reactor (SBR)

• Batch process 
consisting of four 
steps.

• Aerobic degradation 
process.

• BOD, COD and TSS 
removal up to 90%, 
nutrients and 
pathogen removal up 
to 80%

A sequencing batch reactor is a fill-and-draw activated sludge system for wastewater treatment.  
Oxygen is bubbled through the wastewater to reduce biochemical oxygen demand (BOD) and 
chemical oxygen demand (COD), producing a high-quality effluent with a low turbidity and 
nitrogen levels capable of meeting CPCB effluent quality standards. The SBR accomplishes 
equalization, aeration, and clarification in a timed sequence in a single reactor basin.   By varying 
the operating strategy; aerobic, anaerobic, or anoxic conditions can be achieved to encourage the 
growth of desirable microorganisms.

Moving Bed Bio Reactor (MBBR)

• Aerobic process

• Attached growth 
process

• Continuous flow process

• Use of MBBR media

• Up to 90% BOD and 
TSS removal. High 
nitrogen removal. P
accumulated in biomass
and sludge. 

Source: MCR Ventures

MBBR is a highly effective biological treatment process based on a combination of conventional 
activated sludge process and biofilm media. The MBBR process utilizes floating media within the 
aeration and anoxic tanks. The microorganisms consume organic material. The media provides 
increased surface area for the biological microorganisms to attach and grow. The increased 
surface area reduces the footprint of the tanks required to treat the wastewater. The treatment 
process can be aerobic and/or anaerobic and operates at high volume loads.

Membrane Bio Reactor (MBR)

So
ur

ce
: F

IT
ZG

ER
AL

D
 (2

00
8)

The Membrane Bioreactor or MBR is based on the conventional wastewater process, but the 
separation of microorganisms is performed by filtration with membranes. The MBR has some 
distinctive advantages compared with the conventional treatment systems: (1) very compact 
design, (2) high quality effluent, (3) low sludge production.

226 Faecal Sludge Treatment Systems: Design Module Part A: Presentation Slides 227



Membrane Bio Reactor (MBR)

• Biological treatment 
coupled with membrane 
filtration (physical process).

• Advanced level of organic 
and suspended solids 
removal.

• High performance BOD, 
COD, TSS, nutrients 
removal more than 90%So

ur
ce

: R
AD

JE
N

O
VI

C
 e

t a
l. 

(2
00

8)

5. Tertiary Treatment

Chlorination

• Hypochlorite solutions is diluted to make appropriate dose.

• Dose needs to be adjusted depending on the treated wastewater quality.

• Widely used as it is cheap and effective.

• Precaution needs to be taken as presence of organic matter, Fe, Mn etc 
leads to formation of carcinogenic compounds.

• Rapidly replaced by ozonation.

Chlorination is by far the most common method of wastewater disinfection and is used 
worldwide for the disinfection of pathogens before discharge into receiving streams, rivers or 
oceans. Chlorine is known to be effective in destroying a variety of bacteria, viruses and protozoa, 
including Salmonella, Shigella and Vibrio cholera. Chlorination plays a key role in the wastewater 
treatment process by removing pathogens and other physical and chemical impurities. Chlorine's 
important benefits to wastewater treatment are listed as follows: (a) Disinfection, (b) Controlling 
odor and preventing septicity, (c) Aiding scum and grease removal, (d) Controlling activated 
sludge bulking, (e) Controlling foaming and filter flies, (f) Stabilizing waste activated sludge prior 
to disposal, (g) Foul air scrubbing, (h) Ammonia removal.

Ozonation

• Infusion of ozone.
• High tech equipment is 

required.
• High efficiency.
• Relatively high O&M cost.

So
ur

ce
: T

H
E 

O
ZM

O
TI

C
S 

IN
SI

D
ER

 (2
00

8)

Disinfection of water using ozone is advantageous compared to more traditional methods, such as 
chlorine or UV disinfection. Ozone effectively breaks down the lipid layers in the cell membrane. 
Firstly, ozone is more effective at deactivating viruses and bacteria than any other disinfection 
treatment, while at the same time requiring very little contact time.

6. Treatment Chain

Case I: ASP

So
ur

ce
: E

N
D

R
ES

S+
H

AU
SE

R
 (2

00
2)

The slide represents the flow diagram for activated sludge process based sewage treatment plant. 
The upper part refers to the treatment of the wastewater, however, the lower half shows the 
treatment of sludge.

228 Faecal Sludge Treatment Systems: Design Module Part A: Presentation Slides 229



Case II: DTS

So
ur

ce
: T

O
PR

AK
 (2

00
0)

The slide here represents a decentralised wastewater treatment (DEWATS). In this case there 
are three smaller subsystems. The system A caters to the black water. After anaerobic treatment 
consisting of anaerobic settler, anaerobic baffled reactor and anaerobic filter, the wastewater 
is disposed into the municipal sewers. The system B caters to grey water using a vertical flow 
constructed wetland. After treatment the wastewater is disinfected using dual media filter 
followed by UV. The system C caters to the sewage and is given anaerobic and aerobic treatment. 
Post disinfection the water from the system B and C is reused for toilet flushing and gardening.

Case III: DTS

The slide represents another decentralised wastewater treatment of design capacity 100 KLD 
based on anaerobic upflow growth reactor and French reed bed system for treating the raw 
sewage directly. The treatment of the sludge produced in the anaerobic treatment was treated 
using planted drying beds. A decentralised wastewater treatment system hence can be mechanised 
with pumps, blowers etc and does not essentially means DEWATS which is essentially completely 
natural without requiring electricity for treatment.

Summary
• The purpose and goal of treatment of wastewater should be 

clear before considering different options for treatment.

• Wastewater treatment technologies consist of different 
components whose design needs to be individually tweaked for 
liquid effluent from FSTP.

• Nitrification, denitrification and aerobic treatment is needed 
order to achieve standards of treatment.

230 Faecal Sludge Treatment Systems: Design Module Part A: Presentation Slides 231



Session  

21
 Financial Aspects of 

Faecal Sludge & Septage 
Management

Part A: Presentation Slides 233



Learning objective

In this session we will take a look at different financial aspects 
regards to infrastructure project such as setting up a FSTP.

We will also look into different finance and contract models for 
operating FSSM citywide.

• Financial aspects 
• Capital expenditure
• Operational expenditure
• Income and revenue
• Annualized cost

• Financial transfers
• Financial flow models

• Discrete model
• Integrated model
• Sanitation tax model
• License model
• Incentivised modelC

on
te

nt
s

1. Financial Aspects

Capital expenditure

• Cost of land & site preparation

• Civil structures (life span of 30 years)

• Plumbing and electrical component (life span of 15 years)

• Electromechanical components (life span of 10 years)

• Planning and supervision cost

• Cost for site investigation and sampling

• Transport and overheads

Capital expenditure refers to all the one-time expenditure done to set up the treatment facility 
such as a FSTP. It generally includes all the costs listed on the slide. The percentage contribution of 
each component here changes depending upon the selection of treatment modules. For example; 
in case of treatment using settling thickening tank, sludge drying beds and DEWATS, the cost of 

Part A: Presentation Slides 235



civil cost will contribute largely to the total cost of the project. However, in case of mechanised 
dewatering and drying, the cost of electromechanical components will be on the higher side. The 
planning and supervision cost also increase in the same proportion when the civil components 
increase. Since civil construction takes considerable time, planning and supervision cost also goes 
high in that case.

Operational expenditure

• Direct costs
• Expenditure to be borne in treating the faecal sludge and septage received at the 

treatment plant.

• Cost of material for operation

• Cost of power for operation

• Cost of chemicals (if required any)

• Indirect costs
• Expenditure to be borne even if faecal sludge and septage is not received at the 

treatment plant.

• Human resource cost

Operational expenditure is referred to the cost required to operate the treatment plant to treat 
and manage the sludge at the FSTP. This cost can be divided into two heads- direct and indirect 
cost. The direct cost refers to the cost which needs to be borne for actual operation and will vary 
depending upon the quantity of sludge received at the FSTP. Indirect cost on the other hand refers 
to the cost to be borne irrespective of the quantity of sludge received at the plant. Example is 
human resource cost and lease (in case the land is procured on lease for constructing FSTP).

Income and revenue

• Discharge fee

• Fee collected from the collection and transport company to discharge faecal sludge and
septage at the treatment plant.

• Purchase price

• Revenue generated from the sell of end products such as soil conditioner, solid / liquid
fuel, building material etc.

• Budget support

• Financial support provided by the government authority (ULB) to the company operating
and maintaining the treatment plant.

There are various streams of income and revenue for a FSTP. Standard streams are listed on the 
slide. Discharge fees refers to the tipping fee to be given by the desludging operator to the FSTP 
operator for taking the responsibility of the sludge for treatment and further disposal. Purchase 
price refers to the revenue generated by sale of the treated products. However, it needs to be 
understood that from these two streams, it is impossible to meet all the operational expenditure 

of the FSTP and hence budget support is needed. Budget support refers to the financial support 
provided by the government authority to the company which is operating and maintaining the 
plant.

Annualized cost

𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶
= 𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 × (1 + 𝑟𝑟)𝑁𝑁 × 𝑟𝑟

(1 + 𝑟𝑟)𝑁𝑁 −1

Where;
CapEx: Capital expenditure
r: Rate of interest (bank rate –
inflation rate)
N: life span of the component 

𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶
= 𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴𝐴 𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶 + 𝑂𝑂𝑂𝑂𝑂𝑂𝑂𝑂 − 𝑅𝑅

Where;
OpEx: Operational expenditure
R: Revenue

Annualised cost method is one method of life cycle analysis of infrastructure projects such as 
treatment plants. This method aggregates operation-maintenance cost, income and revenue 
and capital expenditure of the project into one single cost. It factors in the life of the civil, 
electromechanical and plumbing and electrical components based on their life spans. The O&M 
cost is factored in using rate of interest. Hence the method annualizes all the cost a given one cost 
which can be compared for all the technologies to choose suitable technology.

Cost analysis of FSTPs in India

C
os

t a
na

ly
si

s 
of

 F
ae

ca
l S

lu
dg

e 
Tr

ea
tm

en
t P

la
nt

s 
in

 In
di

a 
(N

IU
A,

 2
01